

Pharmacological Management of Seizures and Status Epilepticus in Critically Ill Patients

Journal of Pharmacy Practice
23(5) 441-454
© The Author(s) 2010
Reprints and permission:
sagepub.com/journalsPermissions.nav
DOI: 10.1177/0897190010372321
http://jpp.sagepub.com


Eljim P. Tesoro, PharmD¹, and
Gretchen M. Brophy, PharmD, BCPS, FCCP, FCCM²

Abstract

Seizures are serious complications seen in critically ill patients and can lead to significant morbidity and mortality if the cause is not identified and treated quickly. Uncontrolled seizures can lead to status epilepticus (SE), which is considered a medical emergency. The first-line treatment of seizures is an intravenous (IV) benzodiazepine followed by anticonvulsant therapy. Refractory SE can evolve into a nonconvulsive state requiring IV anesthetics or induction of pharmacological coma. To prevent seizures and further complications in critically ill patients with acute neurological disease or injury, short-term seizure prophylaxis should be considered in certain patients.

Keywords

seizures, status epilepticus, intensive care unit, critically ill, prophylaxis

Introduction

Seizures are a common occurrence in critically ill patients and are associated with significant morbidity and mortality. Patients may be admitted to the intensive care unit (ICU) for seizure management or may develop seizures while in the ICU as a result of their underlying acute illness. Status epilepticus (SE) is a neurologic emergency that can lead to permanent brain damage or death if untreated. It has traditionally been defined as any seizure lasting more than 30 minutes with or without a loss of consciousness. It can also be defined as recurrent seizures without recovery of consciousness between episodes.¹ However, these definitions do not translate well in the ICU setting where the onset of seizures may be insidious and unclear due to the variety of severe illnesses seen. A more practical definition would be continuous seizures lasting more than 5 minutes or two or more seizures without complete recovery of consciousness.² Refractory status epilepticus (RSE) can be defined as seizure activity that does not respond to first- or second-line anticonvulsant therapy.

Identification of seizures and SE in the ICU patient poses a challenge due to variability in presentation as seizure activity can range from nonconvulsive to convulsive. Nonconvulsive status epilepticus (NCSE) is characterized by a persistent state of impaired consciousness, which is a common nonspecific finding in many critically ill patients. For ICU patients with NCSE, electroencephalography (EEG) is essential for a prompt diagnosis. Generalized convulsive status epilepticus (GCSE) is characterized by full body motor seizures and involves global

areas of the cerebral cortex. Certain risk factors for seizures or SE may warrant prophylactic anticonvulsant therapy in ICU patients, especially those with significant central nervous system (CNS) injury.

Prevention and control of seizure activity, specifically SE, is extremely important; therefore, this article will focus on the treatment of SE and the use of seizure prophylaxis in critically ill patients.

Epidemiology of SE

There are an estimated 150 000 cases of SE in the United States each year, with approximately 55 000 associated deaths and an estimated annual direct cost for inpatient admissions of \$4 billion.^{3,4} In general, SE affects African Americans,⁵ children,⁶ and the elderly more frequently.⁷ It is important to ascertain the underlying cause of SE, as this will guide empiric treatment, possibly limiting the duration of SE and improving

¹ Department of Pharmacy Practice, University of Illinois at Chicago, Chicago, IL, USA

² Department of Pharmacotherapy & Outcomes Research, Virginia Commonwealth University, Medical College of Virginia Campus, Richmond, VA, USA

Corresponding Author:

Eljim P. Tesoro, Department of Pharmacy Practice, University of Illinois at Chicago, 833 S Wood St, Room 164 (MC 886), Chicago, IL 60612, USA
Email: etesoro@uic.edu

outcomes. The causes of SE can be categorized as acute or chronic. Acute processes that cause SE include metabolic disturbances; CNS disorders, infections, or injuries; hypoxia; drug toxicity (eg, theophylline, isoniazid, cyclosporine, cocaine); or acute illness. Chronic causes include preexisting epilepsy, chronic alcohol abuse (withdrawal seizures), CNS tumors, and stroke. Many of these conditions are readily identified in critically ill patients. In epileptics, the common causes of SE are anticonvulsant withdrawal or subtherapeutic anticonvulsant levels, which are readily treated through reinitiation and optimization of their maintenance regimens.⁸ Patients with SE due to chronic processes generally recover well after starting anticonvulsant drug therapy.⁹

Pathophysiology of SE

Isolated seizures are typically self-resolving and pose little danger to the patient. However, when the brain is unable to control this excess cortical electrical activity, SE can ensue. The exact reason for this failure is unknown and probably involves multiple mechanisms, but the most popular theory relates to the imbalance of excitatory and inhibitory neurotransmitters. The primary excitatory amino acid in the CNS is glutamate which stimulates postsynaptic *N*-methyl-D-aspartate (NMDA) receptors, causing an influx of calcium into the cells and depolarization of the neuron. Sustained depolarization may eventually cause irreversible neuronal injury and death.¹⁰ The primary inhibitory neurotransmitter is γ -aminobutyric acid (GABA) that antagonizes the excitatory response through the stimulation of GABA_A receptors, enhancing chloride inhibitory currents, leading to hyperpolarization and inhibition of the postsynaptic cell membrane. This inhibition may diminish with time perhaps due to a mechanistic shift in the functional properties of the GABA_A receptors or a downregulation of the number of these receptors, which inevitably causes a decrease in response to the GABA-receptor agonists used to treat SE.^{11,12} In this situation, NMDA receptor antagonists may offer some benefit in controlling the excitotoxicity before serious and irreversible neurological damage occurs. Immediate treatment for seizures is essential as seizures lasting more than 30 minutes can cause injury and neuronal loss in the hippocampus, cortex, and thalamus resulting from excessive electrical activity and alterations in cerebral metabolic demand.¹³ The clinical impact of the GABA_A-receptor changes on treatment response and worsening of neuronal injury with prolongation of seizure activity highlight the importance of rapidly controlling SE.

Several systemic changes occur in 2 phases during the course of SE.¹⁴ Phase I (early phase) describes the initial 30 minutes of seizure activity where seizures produce a sharp increase in autonomic activity with elevated levels of plasma catecholamines (epinephrine, norepinephrine) and steroid concentrations, resulting in hypertension, tachycardia, hyperglycemia, fever, sweating, and salivation. Cerebral blood flow is also increased to preserve the oxygen supply to the brain during this period of high metabolic demand. Increases in sympathetic and parasympathetic stimulation along with muscle hypoxia

can lead to ventricular arrhythmias, severe acidosis, and rhabdomyolysis, which could then lead to hypotension, shock, and acute tubular necrosis.

After approximately 30 minutes of continuous seizure activity, phase II (late phase) begins with loss of cerebral autoregulation, decreased cerebral blood flow, increased intracranial pressure (ICP), and systemic hypotension. Cerebral metabolic demand is still high; however, the body is no longer able to compensate. The systemic changes that may occur include hypoglycemia, hyperthermia, respiratory failure, hypoxia, respiratory and metabolic acidosis, hyperkalemia, hyponatremia, and uremia. This physiologic compromise, especially hypotension and hypoxia, may exacerbate neurological damage already sustained from the excitotoxicity of unabated seizures. Motor activity may not be clinically evident after a prolonged period of seizures, but the uncontrolled electrical activity in the brain may continue. It may appear that the SE has resolved clinically, but EEG monitoring may reveal continued seizure activity. This is referred to as subclinical seizures or nonconvulsive status and requires rapid recognition and treatment.

Clinical Presentation and Diagnosis of Seizures

When a critically ill patient presents with seizures, a thorough evaluation is needed to determine the type and duration of the seizure activity. This will help guide therapy and identify which laboratory and diagnostic tests to order. Once seizures are controlled, a full neurologic exam should be conducted to evaluate level of consciousness (coma, lethargy, or somnolence), motor function and reflexes (rhythmic contractions, rigidity, spasms, or posturing), and pupillary response. The value of this exam is extremely limited in patients receiving neuromuscular blocking agents and may have to be delayed until after the paralytic is removed. A physical exam to identify secondary injuries (eg, shoulder dislocations, lacerations) from seizure activity should also be conducted and appropriate treatment ordered. Often, the seizure is a sign of an underlying problem or an acute injury (eg, intracranial bleeding) and should not be ignored.

Seizures in ICU patients can be very difficult to identify since they may not present with the traditional convulsive tonic-clonic movements but instead present nonspecifically with altered mental status changes, somnolence, agitation, confusion, or obtundation. Hypertension, tachycardia, fever, and diaphoresis are also presenting symptoms and are very commonly seen in a critically ill patient, complicating the seizure diagnosis. A loss of bowel or bladder function may not be noticed if urethral catheters or rectal bags are present and since many are already on mechanical ventilation, respiratory compromise may not be readily identified. When seizure activity is sustained for more than approximately 30 to 60 minutes, muscle contractions may no longer be visible. Twitching of the face, hands, or feet may be seen in nonparalyzed, comatose patients with prolonged seizures.

Table 1. Medications That Can Induce Seizures

Antibiotics	Antidepressants
Cefepime	Tricyclic antidepressants
Erythromycin	MAOIs
Imipenem	SSRIs
Isoniazid	Trazodone
Levofloxacin	Venlafaxine
Linezolid	Analgesics
Meropenem	Alfentanil
Metronidazole	Fentanyl
Penicillins	Meperidine
Pyrimethamine	Morphine
Antivirals	NSAIDs
Acyclovir	Pentazocine
Foscarnet	Propoxyphene
Ganciclovir	Tramadol
Antifungals	Hypoglycemics
Amphotericin B	Insulin
Fluconazole	Metformin
Antineoplastics	Immunosuppressant agents
Busulfan	Cyclosporine
Carmustine (BCNU)	Hydrocortisone
Chlorambucil	Interferon- α
Cisplatin	Methylprednisolone
Cytarabine	Muromomab-CD3
Methotrexate	Sulfasalazine
Vinblastine	Tacrolimus
Vincristine	Pulmonary agents
Anesthetic agents	Albuterol
Bupivacaine	Aminophylline
Enflurane	Terbutaline
Etomidate	Theophylline
Halothane	Cardiovascular agents
Isoflurane	Atropine
Ketamine	Digoxin
Lidocaine	Esmolol
Mepivacaine	Ephedrine
Methohexital	Flecainide
Procaine	Oxytocin
Propofol	Propranolol
Sevoflurane	Miscellaneous agents
Tetracaine	Baclofen
Psychoactive agents	Bromocriptine
Bupropion	Desmopressin
Clozapine	Flumazenil
Haloperidol	Levodopa
Lithium	Methylphenidate
Olanzapine	Metrizamide
Risperidone	Physostigmine
Phenothiazines	

Abbreviations: BCNU, bis-chloronitrosourea; MAOI, monoamine oxidase inhibitor; SSRI, selective serotonin reuptake inhibitor; NSAID, nonsteroidal anti-inflammatory agent.

Proper laboratory tests may lead to the identification of treatable causes of seizures or SE including hypoglycemia, hypo- or hypernatremia, hypomagnesemia, hypocalcemia, and renal and liver failure, conditions which are frequently seen in the critically ill patient. Frequent laboratory monitoring in the ICU may allow clinicians to examine trends and prevent a majority of metabolically induced seizures. An initial drug

screen can help identify drugs of abuse that may induce seizures such as cocaine, amphetamines, heroin, and phencyclidine (PCP).¹⁵ Leukocytosis in a febrile patient is suggestive of an active infection that should be evaluated and treated appropriately including collecting and analyzing blood, cerebrospinal fluid (CSF), sputum or tracheal aspirate, and urine after the seizures are controlled to identify a potential infectious source. Computed tomography (CT) or magnetic resonance imaging (MRI) are performed to rule out CNS abscesses, acute intracranial hemorrhage, or tumors, all of which may be a source for seizure activity. Therapeutic drug monitoring should be performed if medication-related seizures or subtherapeutic anticonvulsant levels are suspected. Antibiotics can be a common source of drug-induced seizures¹⁶ in the ICU especially in patients requiring high doses for deep-seated infections (eg, meningitis) or those with renal or hepatic insufficiency that can lead to drug accumulation. Table 1 lists common drugs that may induce seizures in the ICU setting. Certain drug interactions have also been known to result in seizures.¹⁷ Meropenem can significantly decrease the serum levels of valproic acid within 24 hours, placing patients at risk of breakthrough seizures from subtherapeutic concentrations. Knowing the source of the seizure will help guide the initial anticonvulsant therapy and increase the probability of halting seizure activity, although the cause of many seizures remains unknown in up to a third of patients.¹⁸

Diagnosing seizures or SE in ICU patients is very challenging due to the acuity of illnesses seen. Many patients are already obtunded or comatose or are experiencing variations in vital signs that may not solely be attributed to seizure activity. EEG can be very helpful in these cases where seizures are suspected and other causes of decline in neurological status have been ruled out. EEG is also warranted in patients where no physical signs of seizure activity can be assessed such as those on paralytics or those in NCSE. However, it is essential that seizure treatment never be delayed while awaiting EEG results.

Treatment of Seizures and SE

The goals of treatment for seizures and SE include the cessation of any seizure activity, both clinical and subclinical, and seizure prevention. Ideally, this is achieved through directed pharmacotherapy with minimization of any side effects, drug interactions, or adverse reactions. Seizure complications should also be treated.

After securing a proper airway in nonintubated patients, the initial approach to seizures and SE in critically ill patients is the administration of parenteral benzodiazepines followed by the initiation of an anticonvulsant drug (Table 2). Since many ICU patients may be hemodynamically unstable, fluid therapy and/or vasopressors may be necessary especially when using agents that cause hypotension. Medications are typically given intravenously (IV) in critically ill patients for immediate onset of action, but certain medications can be given intramuscularly (IM), rectally, buccally, or via an endotracheal tube if necessary. Once the seizures are controlled, clinicians must identify

Table 2. Medications Used to Treat Seizures and Status Epilepticus in Adult ICU Patients

Drug	Loading Dose	Administration Rate and Repeat Dosing	Therapeutic Range	Side Effects	Comments
Diazepam	0.15 mg/kg	5 mg/min (IVP); repeat: every 5 minutes	NA	Hypotension Respiratory depression	Fast onset but rapid redistribution into body fat
Lorazepam	0.1 mg/kg	2 mg/min (IVP); repeat: 10-15 minutes	NA	Hypotension Respiratory depression	Preferred benzodiazepine Dilute 1:1 with saline before administering
Midazolam	0.2 mg/kg	2 mg/min (IVP); 0.05-2 mg/kg per hour (CI)	NA	Sedation Respiratory depression	Tachyphylaxis occurs after prolonged use Must adjust renally
Phenytoin	15-20 mg/kg	Up to 50 mg/min IV	10-20 µg/mL	Arrhythmias Hypotension Phlebitis Purple glove syndrome	Only compatible in saline
Fosphenytoin	15-20 mg PE/kg (IV or IM)	Up to 150 mg PE/min IV	10-20 µg/mL	Paresthesias Hypotension	Compatible in saline, dextrose, and lactated Ringer's solutions
Phenobarbital	20 mg/kg IV	50-100 mg/min IV	15-40 µg/mL	Hypotension Sedation Respiratory depression	
Valproate sodium	15-20 mg/kg (up to 40 mg/kg)	3-6 mg/kg per min IV	50-150 µg/mL	Thrombocytopenia Hyperammonemia Pancreatitis	
Propofol	1-2 mg/kg	2-15 mg/kg per hour (CI)	NA (typically titrated to EEG)	Hypotension Respiratory depression Cardiac failure (PRIS)	Must adjust daily caloric intake
Pentobarbital	10-15 mg/kg	Up to 50 mg/min IV; 0.5-4 mg/kg per hour (CI)	10-20 µg/mL (typically titrated to EEG)	Hypotension Respiratory depression Cardiac depression	Usually requires mechanical ventilation
Thiopental	5 mg/kg	5 mg/kg per hour (CI) titrated to EEG		Hypotension Respiratory depression Cardiac depression	Metabolized to pentobarbital
Levetiracetam	NA (doses of 1000-3000 mg given IV over 10-30 minutes have been reported) ¹⁹	500-1500 mg IV over 30 minutes; dosed every 12 hours (adjust for renal dysfunction)	NA	Psychosis Somnolence Dizziness	May be considered second- or third-line agent Minimal drug interactions Not hepatically metabolized
Lacosamide	NA	200 mg IV over 30 minutes; dosed every 12 hours	NA	Dizziness	May be considered second- or third-line agent Minimal drug interactions
Topiramate	NA	300-1600 mg/day orally (divided twice daily)	NA	Metabolic acidosis	Usually reserved for refractory status epilepticus
Ketamine	0.9-3 mg/kg	0.3-7.5 mg/kg per hour IV	NA	Increased blood pressure, heart rate, cardiac output, and intracranial pressure Cerebellar and cognitive dysfunction seen with high or prolonged doses	

Abbreviations: CI, continuous infusion; EEG, electroencephalogram; ICU, intensive care unit; IM, intramuscular; IV, intravenous; IVP, intravenous push; N/A, not applicable; PE, phenytoin equivalents; PRIS, propofol related infusion syndrome.

and treat the underlying cause of the seizures, such as toxins, hypoglycemia, or trauma. Nondrug interventions include administration of oxygen or intubation for mechanical ventilation in hypoxic patients or body cooling for febrile patients that are unresponsive to antipyretic therapy. Neurologists or epileptologists should be consulted as appropriate. Table 3 reviews a proposed algorithm for the treatment of SE in the ICU.

Benzodiazepines

Initial drug therapy begins with the administration of an IV benzodiazepine since they are most effective in quickly aborting seizure activity and are easily administered. Treiman et al performed a blinded, randomized, prospective study of four IV regimens for the primary treatment of SE—lorazepam (0.1 mg/kg), diazepam (0.15 mg/kg) followed by phenytoin (18 mg/kg), phenytoin (18 mg/kg) alone, and phenobarbital (15 mg/kg) alone. Lorazepam was found to be more successful than phenytoin alone in aborting overt SE within 20 minutes of therapy (64.9% vs 43.6%, $P = .002$) although no regimen was found to be more efficacious in the intent-to-treat analysis, which included both overt and subtle SE.²⁰ Clinically, IV bolus doses of diazepam, lorazepam, and midazolam have all been used to treat seizures and SE because of their rapid effects at enhancing postsynaptic inhibitory GABA_A receptor activity in the CNS through interaction with a benzodiazepine-specific receptor site.^{21,22} This promotes an influx of chloride into the neurons resulting in hyperpolarization of the membrane and inhibition of nerve impulse transmission. Lorazepam is now considered the first-line agent by most clinicians although other parenteral benzodiazepines are also effective. When treating patients on chronic benzodiazepine therapy, higher doses may be required to overcome the effects of tolerance. Diazepam and lorazepam both contain a propylene glycol diluent, which can cause hypotension if administered rapidly and peripheral venous irritation if not diluted (1:1 ratio) with normal saline prior to administration. In ICU patients that have a central line in place, the risks of phlebitis may be minimal.

Diazepam is extremely lipophilic and penetrates quickly into the CNS but also rapidly redistributes out into the body fat and muscle, resulting in a fast decline in CNS concentrations and early recurrence of seizures. To halt seizures, doses of 0.15 mg/kg at a rate of 5 mg/min are recommended and can be repeated every 5 minutes. Respiratory depression is the most common side effect and should be closely monitored in critically ill patients who are not mechanically ventilated. If IV access is not available, another benzodiazepine should be initiated as IM administration of diazepam is not recommended due to erratic absorption. Lorazepam is less lipophilic and has a longer redistribution half-life as compared to diazepam, resulting in prolonged duration of action and a decrease in the need for repeated doses. Lorazepam is given as a single IV dose of 0.1 mg/kg at a rate of 2 mg/min and can be repeated every 10 to 15 minutes up to a maximum cumulative dose of 8 mg, although some clinicians may elect to exceed this if the patient

is already mechanically ventilated. Midazolam can also be used to treat seizures and SE. It is a water-soluble agent that becomes more lipophilic at physiologic pH and readily diffuses into the CNS. In patients without IV access, it can be administered IM,²³ buccally,²⁴ or nasally.²⁵ Compared to diazepam and lorazepam, it has fewer cardiovascular and respiratory side effects, making it a desirable choice in unstable ICU patients. Due to its short half-life, midazolam must be redosed frequently or administered as a continuous infusion in order to prevent seizure recurrence. Midazolam can be dosed at 0.2 mg/kg either IV or IM as a single dose,²² or buccally²⁴ or intranasally²⁵ at 0.3 mg/kg. Nasal administration of midazolam in SE can be hindered by rapid breathing and increased nasal secretions and may not be optimal in ICU patients. A continuous infusion may be initiated in a mechanically ventilated patient after an appropriate bolus dose at a rate ranging from 0.75 to 10 $\mu\text{g/kg}$ per minute.⁹

Anticonvulsant Drugs

Once the first dose of benzodiazepine is given, an anticonvulsant should be started to prevent seizures from recurring. If the underlying cause of the seizures has been corrected (eg, hypoglycemia) and seizure activity has ceased, an anticonvulsant may not be necessary. Parenteral anticonvulsants that have been used in critically ill patients for seizures include phenytoin, fosphenytoin, phenobarbital, valproate sodium, levetiracetam,¹⁹ and, most recently, lacosamide.²⁶ Anticonvulsants like phenytoin, fosphenytoin, and phenobarbital are generally not given as first-line therapy since they are infused relatively slowly in order to avoid adverse effects, delaying their onset of action. The newer agents such as levetiracetam and lacosamide seem to be better tolerated when given as IV infusions in this setting^{27,28} but need further study to confirm their place in the primary treatment of SE. Once the loading dose of the anticonvulsant is administered (if appropriate), maintenance doses must be initiated to ensure that therapeutic levels are maintained. Chronic and idiosyncratic side effects, the patient's renal and hepatic function, as well as potential drug interactions should guide the clinician in the selection of appropriate agent.

Phenytoin has traditionally been the most widely used anticonvulsant in SE. Its main mechanism of action is through the blockage of voltage-gated sodium channels. It is administered IV as a loading dose (for patients previously not on phenytoin) of 15 to 20 mg/kg at a rate not to exceed 50 mg/min to avoid hypotension and arrhythmias. The loading dose must be modified in patients on maintenance phenytoin therapy who have subtherapeutic levels in order to avoid toxic serum concentrations. Table 4 has several equations that clinicians can use to dose and monitor phenytoin therapy, including one to calculate a mini loading dose in patients with subtherapeutic serum phenytoin levels. Continuous monitoring of electrocardiogram (ECG), heart rate, and blood pressure is recommended during the administration of the loading dose, and maintenance therapy should be started approximately 12 hours after the loading dose. Phenytoin can be challenging to use in the ICU because

Table 3. Algorithm for Treatment of Status Epilepticus in Adult ICU Patients (Adapted From Brophy and Tesoro¹⁰³)

Time in Minutes	Monitoring Parameters/Assessment	Treatment
0	Recheck vital signs; reassess airway; obtain 12-lead ECG; check blood glucose; check recent laboratory tests and examine trends: metabolic panel complete blood count with differential liver function tests arterial blood gas if febrile, obtain pan-cultures serum anticonvulsant levels serum drug screen	Stabilize airway (intubate if necessary) and administer oxygen if indicated; consider securing additional IV access and optimize intravenous fluids; consider vasopressor therapy if hemodynamically unstable; give antipyretic therapy if febrile; discontinue enteral tube feeding; discontinue insulin infusion if hypoglycemic
0-10	Continue to monitor vital signs; physical and neurological exam; review medications for possible drug-induced seizures	Lorazepam 0.1 mg/kg IVP at 2 mg/min (may repeat in 10-15 minutes if no response) or midazolam 0.2 mg/kg IVP or diazepam 0.15 mg/kg IVP at 5 mg/min (may repeat in 5 minutes if no response)—monitor for respiratory depression and intubate if necessary; anticonvulsants may not be necessary if underlying cause is corrected and seizures have resolved
10-30	Continue to monitor vital signs; review new laboratory results and correct any underlying abnormalities; CT scan (if seizures controlled)	Phenytoin 15-20 mg/kg IV at a maximum rate of 50 mg/min (or fosphenytoin 15-20 mg PE/kg IV at a maximum rate of 150 mg/min); in patients allergic to phenytoin, give valproate sodium 20 mg/kg IV at a maximum rate of 6 mg/kg per minute
30-60	Continue to monitor vital signs; consult neurologist/epileptologist (patients may be considered in refractory status epilepticus during this time period and may require advancing to the next step); obtain EEG	If seizures continue: additional phenytoin bolus 5-10 mg/kg IV at a maximum rate of 50 mg/min (or fosphenytoin 5-10 mg PE/kg IV at a maximum rate of 150 mg PE/min) or start phenobarbital at 20 mg/kg IV at a maximum rate of 100 mg/min or start valproate sodium 20 mg/kg IV at a maximum rate of 6 mg/kg per minute; may also consider adding levetiracetam 500-1500 mg IV q12h (adjust for renal dysfunction) or lacosamide 200 mg IV q12h (adjust for patients with end-stage renal disease)
Greater than 60— refractory status epilepticus	Continue to monitor vital signs; obtain EEG; consider MRI when patient is stable	Midazolam 2 mg/kg bolus followed by 0.05-2 mg/kg per hour CI or propofol 1 mg/kg bolus followed by 2-15 mg/kg per hour CI or pentobarbital 10-15 mg/kg bolus over 1-2 hours followed by 0.5-4 mg/kg per hour or thiopental 5 mg/kg IV bolus followed by 5 mg/kg per hour CI; consider intubation and/or pressor support if not already done; optimize anticonvulsant levels: repeat boluses of phenobarbital 10 mg/kg or valproate sodium 20 mg/kg at 6 mg/kg per minute maximum; if still in SE, consider adding parenteral levetiracetam 500 mg IV q12h, or lacosamide 200 mg IV q12h, or enteral topiramate 500 mg q12h; if SE still persists, consider parenteral ketamine

Abbreviations: CI, continuous infusion; CT, computed tomography; ECG, electrocardiogram; EEG, electroencephalography; ICU, intensive care unit; IV, intravenous; IVP, intravenous push; MRI, magnetic resonance imaging; PE, phenytoin equivalents

it should not be infused concomitantly with other medications because of stability issues (it is soluble in propylene glycol and compatible only with 0.9% sodium chloride solutions). It should not be given via the IM route since extravasation of phenytoin can cause local skin discoloration, edema, pain, and sometimes severe tissue necrosis, a complication commonly known as purple glove syndrome.³¹

With the recent release of its generic formulation, fosphenytoin has become the drug of choice in most ICUs. Fosphenytoin is a parenteral, water-soluble, phosphoester prodrug that is rapidly converted in vivo to phenytoin. It is compatible with most IV solutions used in the ICU and is well tolerated as an IM

injection if IV access is limited or unavailable, even with the large volumes associated with loading doses (20 to 30 mL).³² It is dosed in milligrams of phenytoin equivalents (PE), and it can be administered up to 150 mg PE/min, which is 3 times faster than IV phenytoin. The IV loading dose for phenytoin-naive patients is 15 to 20 mg PE/kg. Clinicians should still monitor blood pressure, ECG, and heart rate during the infusion although it is better tolerated than phenytoin. Maintenance doses of IV fosphenytoin or oral phenytoin are started 12 hours after the loading dose (conversion from fosphenytoin to oral phenytoin should be 1:1). Perioral and perineal paresthesias are common with fosphenytoin, usually resolve within a few

Table 4. Equations for Phenytoin Dosing and Monitoring

To calculate a loading dose for patients with subtherapeutic serum phenytoin concentrations:

$$\text{Dose} = (C_{\text{desired}} - C_{\text{measured}}) \times V_d \times \text{patient weight in kilograms}$$

To adjust total phenytoin concentrations in patients with renal disease²⁹

$$C_{\text{adjusted}} = C_{\text{observed}} / ([0.1 \times \text{albumin}] + 0.1)$$

To adjust total phenytoin concentrations in patients with hypoalbuminemia²⁹:

$$C_{\text{adjusted}} = C_{\text{observed}} / ([0.2 \times \text{albumin}] + 0.1)$$

To adjust total phenytoin levels in elderly and critically ill patients with hypoalbuminemia³⁰:

$$C_{\text{adjusted}} = C_{\text{observed}} / ([0.25 \times \text{albumin}] + 0.1)$$

Abbreviation: V_d = volume of distribution (0.5-1 L/kg).

minutes, and should not necessitate stopping the infusion. If necessary, serum phenytoin levels should be obtained 2 hours after an IV load or 4 hours after an IM load.

If phenytoin or fosphenytoin fails to prevent seizure recurrence, additional boluses may be administered or phenobarbital can be initiated. An IV load of 15 to 20 mg/kg can be infused at a maximum rate of 100 mg/min. Phenobarbital can produce significant sedation, hypotension, and respiratory depression and patients may require mechanical ventilation. Its long half-life makes it a popular agent for both acute treatment and chronic maintenance therapy, but it should not be confused with pentobarbital, another barbiturate with a shorter half-life that is commonly used for inducing coma and may be used to treat refractory SE. Emerging evidence suggests that phenobarbital may not be effective in SE due to the progressive resistance of the GABA_A receptor, a site where benzodiazepines, phenytoin, and barbiturates act.³³ Many of the newer agents (eg, levetiracetam, lacosamide) have non-GABA_A mechanisms of action that may make them attractive alternatives if phenobarbital is not tolerated or contraindicated.

Although valproate sodium is not Food and Drug Administration (FDA) approved for SE, it has been reported to be successful in the treatment of various types of SE including generalized tonic-clonic, myoclonic, and NCSE.^{34,35} It may serve as an alternative agent for patients with allergies or intolerance to phenytoin or phenobarbital. Its mechanism of action is not clear but may be related to increasing the CNS concentration of GABA_A. It has reportedly good efficacy with cessation of both physical and EEG seizure activity but with less cardiopulmonary toxicity than traditional agents.³⁶ Valproate sodium is administered IV as a 15 to 20 mg/kg load and infused at a maximum rate of 6 mg/kg per minute. Higher doses of 30 to 40 mg/kg have been used successfully to achieve serum levels of 100 to 150 µg/mL in less responsive cases of SE.³⁷ One study showed comparable efficacy to IV phenytoin in relatively young SE patients who had already received up to 20 mg of IV diazepam. Overall, IV valproate at 20 mg/kg was successful in treating 88% of patients with SE compared to 84% of patients

given IV phenytoin at 20 mg/kg.³⁸ Another recent study in older patients also revealed similar success rates between IV valproate (87.8%) and IV phenytoin (88%) although this study did not administer benzodiazepines initially.³⁹ Therapy with valproate sodium is associated with significant thrombocytopenia, hyperammonemic encephalopathy, and pancreatitis; therefore, close monitoring of the complete blood count (CBC), ammonia levels, and amylase and lipase concentrations after initiation of therapy is warranted. The use of oral levocarnitine to prevent valproic acid-induced hepatotoxicity and encephalopathy may be a viable option in select patients (eg, pediatric patients),⁴⁰ but further study is warranted in the setting of SE in adults.

Although not FDA approved for SE, levetiracetam is a newer anticonvulsant that is structurally dissimilar from other agents and has no direct affinity for GABA, glycine, or NMDA receptors in the brain. Its exact mechanism against seizures is unknown although it does bind to the synaptic vesicle protein 2A (SV2A), which is involved in neurotransmitter release.⁴¹ It has ideal characteristics in that it does not display the cardiopulmonary, hepatic, and sedative side effects seen with the other agents nor does it have potentially harmful drug interactions due to its low protein binding and lack of hepatic metabolism. It may serve as an alternative agent to those patients who are intolerant of phenytoin, phenobarbital, or valproate sodium. IV levetiracetam has been studied in ICU patients with SE and reported to be safe.^{42,43} It must be adjusted in patients with renal impairment or failure as 66% of the parent drug is excreted through the kidneys unchanged. However, dosing levetiracetam in ICU patients who are undergoing continuous renal replacement therapy is challenging since it is not known how much of the drug is removed via each of the different modalities, and the recommended dosing for intermittent hemodialysis may not be appropriate, leading to suboptimal therapy. Loading doses of 1500 to 2000 mg have been given in SE²⁷ although this practice is not universally accepted, and the most common maintenance dose reported is 500 mg every 12 hours. Therapy can be titrated up to a maximum daily dose of 3000 mg as clinically indicated since there is no standardized therapeutic level monitoring currently in practice. Its place in therapy has not been established although many have used it in combination with one of the traditional anticonvulsants,¹⁹ especially in patients with severe hepatic disease or cardiovascular compromise. Early administration seems to confer more success in halting seizure activity.⁴⁴

Maintenance doses of the anticonvulsant drugs must be started after appropriate loading doses have been given to sustain their effects once the seizures have been controlled. When appropriate, serum concentrations should approach the higher end of the therapeutic range. Care must be taken when interpreting total serum phenytoin concentrations in patients with conditions that may decrease its high protein binding and give a false picture of subtherapeutic levels. Such conditions are commonly seen in ICU patients and include uremia, liver failure, burns, malnutrition, pregnancy, or elderly age. Use of appropriate equations (see Table 4) to adjust total levels or

measuring free concentrations of phenytoin in these patients are required to appropriately maintain therapeutic levels and adjust therapy. Many of the older anticonvulsants affect liver enzymes as cytochrome P450 (CYP) enzyme inducers (phenytoin, phenobarbital—CYP2C9, CYP2C19, CYP3A4) or inhibitors (valproate sodium—CYP2C9), and appropriate adjustments should be made to other drugs that are hepatically metabolized via these enzyme pathways. Routine monitoring of liver function is also reasonable in the ICU as transaminitis can occur suddenly in the acutely ill, which may require dose adjustments, drug discontinuation, or substitution with an alternative agent. Certain anticonvulsants require special consideration when delivered via an enteral feeding tube, a common route for nutrition in ICU patients. Concomitant administration of phenytoin suspension with enteral tube feeds can result in decreased absorption and subsequent decrease in serum levels in critically ill patients.⁴⁵ It is recommended that enteral nutrition be held for at least 1 to 2 hours before and after doses of phenytoin suspension and that the feeding tube be flushed with at least 30 mL of water before and after the dose to minimize any interactions between the suspension and the tube feeds. Appropriate readjustment of the tube feeding rate should be performed in order to prevent suboptimal nutrition. Carbamazepine suspension should also be separated from other drugs and liquids when given via feeding tubes and diluted with an equal amount of water to optimize its absorption.⁴⁶

Pharmacogenetics has recently come into play in the determination of suitable candidates for certain anticonvulsants and may help ICU clinicians avoid significant drug-related problems. Patients with the HLA-B*1502 allele, who take carbamazepine are at a higher risk of developing severe cutaneous reactions such as toxic epidermal necrolysis or Stevens-Johnson syndrome.⁴⁷ This variant allele is seen frequently in Asian populations including those of Han Chinese, Filipino, Malaysian, South Asian Indian, or Thai descent,⁴⁸ and genotypic testing is highly recommended before initiating carbamazepine in these patients. This mutation has not been identified in patients of European, Hispanic, or Native American descent. The use of phenytoin or fosphenytoin as alternatives to carbamazepine is not recommended at this time in patients who test positive for the HLA-B*1502 allele until a full investigation by the Food and Drug Administration is complete. Valproate sodium or some of the newer anticonvulsant agents may be suitable in this case. Other applications of pharmacogenetic principles include the identification of patients with mutant alleles that affect CYP2C9/CYP2C19 function. Genetic polymorphisms of this enzyme system can result in decreased metabolic function resulting in potentially toxic phenytoin concentrations following the administration of normal therapeutic doses.⁴⁹

Refractory Status Epilepticus

Seizures unresponsive to first-line therapy (benzodiazepines) and second-line therapy (anticonvulsants) or those that persist

beyond 60 minutes in duration are considered RSE.⁵⁰ Up to 30% of patients with SE will progress to RSE with an associated mortality rate of 50%,⁵¹ especially in critically ill patients with multiple comorbid disease states typically found in an ICU. Unfortunately, patients in RSE are unlikely to return to their baseline state, even with subsequent control of their seizures; one meta-analysis reported only 29% of patients returned to their premorbid state.⁵² As RSE progresses, clinical signs may become subtle or even unnoticeable, and eventually only an EEG will be able to detect ongoing seizure activity that places the patient at risk for significant brain damage or even death.

The optimal therapy for RSE has not been clearly determined and clinicians must aggressively investigate and treat any possible etiology including acute infection, tumors, drugs, metabolic disorders, hepatic failure, or fever.⁵³ Continuous EEG monitoring is necessary to confirm successful resolution of seizures, but treatment must not be delayed if continuous EEG monitoring is not immediately available or while awaiting results. Any currently administered anticonvulsants should be maintained, and their serum concentrations maximized to prevent withdrawal or breakthrough seizures. Slightly supratherapeutic target concentrations are preferred by some clinicians unless severe toxicities occur. The administration of various continuous IV infusions of benzodiazepines, anesthetic agents, or barbiturates has all been instituted in the treatment of RSE. The goal of “burst suppression” on the EEG is common but controversial and not accepted universally.⁵⁴ Overall, the purpose is to suppress all clinical and electroencephalographic evidence of seizures.⁵⁵ Patients are normally intubated and mechanically ventilated for these treatments, and collaboration with a neurologist, neurointensivist, or epileptologist is highly recommended.

Midazolam

Midazolam can be initially loaded at 0.2 mg/kg and repeated up to a maximum of 2 mg/kg after which a continuous infusion of 0.05 to 2 mg/kg per hour is recommended.⁵⁶⁻⁵⁸ The dose should be decreased after extended use because the active metabolite can accumulate over time,⁵⁹ especially in patients with renal impairment. Breakthrough seizures have been reported and usually respond to a bolus and a 20% rate increase. However, tachyphylaxis can still occur and the patient should be switched to an alternative agent if seizure activity cannot be controlled.

Propofol

The exact anticonvulsant properties of the anesthetic propofol are unknown but may be related to its ability to block sodium channels and modulate GABA-mediated neurotransmission.⁶⁰ Loading doses of 1 mg/kg are repeated every 3 to 5 minutes until clinical response is observed, after which a continuous infusion of 2 to 4 mg/kg per hour can be initiated. Propofol is associated with significant hypotension, especially with large doses such as those associated with loading. Long-term (greater than 48

hours), high-dose (greater than 5 mg/kg per hour) propofol infusions are associated with rhabdomyolysis, acidosis, and cardiac arrhythmias (propofol-related infusion syndrome or PRIS).⁶¹ A recent study of ICU patients admitted with refractory SE reported rates of cardiorespiratory arrest and death at 10% and 6%, respectively, associated with the prolonged use of high doses of propofol.⁶² The patients who died in this series had no prior cardiovascular disease history but still suffered cardiac arrest despite intensive monitoring. Risk factors that have been associated with increased mortality in patients suspected of PRIS include age ≤ 18 years, male gender, history of vasopressor use, or presence of cardiac abnormalities, metabolic acidosis, hypotension, renal failure, rhabdomyolysis, or hyperlipidemia.⁶³ Propofol should be tapered slowly to avoid withdrawal seizures as it has a very short serum half-life. High-dose propofol therapy also provides a considerable amount of lipid-based calories (1 kcal/mL), so other sources of nutrition may have to be appropriately adjusted to prevent overfeeding. Abnormal movements and myoclonus that may mimic seizure activity have also been associated with propofol use and should be evaluated before more aggressive therapy is initiated.⁶⁴

Pentobarbital

Barbiturate therapy has been reported to be highly successful in treating RSE,⁶⁵ but it has considerable cardiovascular toxicities, and risks must be weighed against potential benefit in the critically ill patient. Significant hypotension, myocardial and respiratory depression, ileus, and infection (especially gram-positive organisms) have all been reported as major complications from barbiturates. Patients must be mechanically ventilated, and the use of IV vasopressor therapy, invasive hemodynamic monitoring, and total parenteral nutrition may be necessary. However, barbiturates have beneficial effects on elevated ICP and cerebral metabolism that may benefit patients with head trauma or severe cerebral edema.

Pentobarbital is initially loaded IV at 10 to 15 mg/kg over 1 to 2 hours, followed by a continuous infusion of 0.5 to 4 mg/kg per hour. After 12 to 24 hours of seizure control as seen on continuous EEG monitoring, treatment may be tapered off.⁶⁶ Tapering methods may vary but one example would be to decrease the continuous infusion rate by 0.5 to 1 mg/kg per hour every 4 to 6 hours as tolerated. Any evidence of seizure activity would prompt a return to the previous rate and a reassessment of the anticonvulsant regimen (ie, increasing doses, adding new agents), followed by slower attempt at tapering. A meta-analysis of RSE therapies reported a lower incidence of treatment failure with pentobarbital (3%) compared to midazolam (21%) or propofol (20%), although the incidence of hypotension requiring vasopressors was higher in patients treated with pentobarbital.⁵² This relative efficacy must be considered together with its complications to determine the most ideal agent in the ICU patient. Patients who are refractory to or intolerant of midazolam and/or propofol therapies could be considered for barbiturate therapy. Appropriate adjustments must be made in concomitant

medications that are hepatically metabolized, especially other anticonvulsants, since pentobarbital is a potent inducer of liver enzymes.

Thiopental

Thiopental is a short-acting barbiturate that is metabolized into pentobarbital. One study described the use of high-dose thiopental in mechanically ventilated patients with RSE in an ICU.⁶⁷ Ten patients received an initial IV bolus of 5 mg/kg followed by boluses of 1 to 2 mg/kg every 3 to 5 minutes until burst suppression was seen on EEG, after which a continuous infusion of 5 mg/kg per hour was initiated and titrated to keep the patient in burst suppression. All patients received IV diazepam and fosphenytoin prior to thiopental although many patients were on 2 or 3 anticonvulsants in the ICU. Clinical seizure control and burst suppression were achieved in all patients, but the authors did note a pattern of *Staphylococcus aureus* cultured from the tracheal aspirates of 6 patients without evidence of pneumonia on chest X-ray, suggesting that barbiturates may have immunosuppressive properties, predisposing them to possible infectious risk.

Levetiracetam

Both IV⁶⁸ and oral⁶⁹ levetiracetam formulations have been used in RSE patients as adjunct therapy with some success, although it is unclear if levetiracetam would be effective as monotherapy. Doses of up to 2500 mg given over 5 minutes in patients with SE appear to be well tolerated.⁷⁰ There appears to be more benefit in patients with refractory focal seizures, who are given levetiracetam than other seizure types.⁶⁸

Other Agents

Ketamine acts as an antagonist at the phenylcyclidine site of the NMDA receptor and has been reported to be successful in treating SE that is refractory to other agents.⁷¹ It is theorized that with uncontrolled seizures, NMDA receptors are upregulated over time while the GABA_A receptors become downregulated and therefore more refractory to agonists, making treatment of refractory SE with ketamine a potential option.⁷² It is also different from any of the traditional RSE treatments in that it increases blood pressure, heart rate, and cardiac output; but caution must be used in head injury patients or those with intracranial mass lesions since it may raise ICP. Sheth and Gidal treated a 13-year-old girl with seizures refractory to lorazepam, phenytoin, barbiturates, propofol, and valproate sodium with IV ketamine loaded at 2 mg/kg followed by a continuous infusion reaching a maximum rate of 7.5 mg/kg per hour.⁷³ Her seizures responded well initially, but higher doses were required over 14 days before weaning off. The patient was reported to have significant deficits in short-term memory and global cognition and there are concerns about NMDA antagonist toxicity after prolonged or high-dose ketamine therapy, reportedly manifesting as cerebellar dysfunction and extensive cognitive

decline.⁷⁴ Bleck et al reviewed 7 cases of refractory SE in critically ill patients (average Apache II score was 23) who were treated with ketamine after failing other agents.⁷⁵ The average duration of SE before ketamine was given was 60 hours. Bolus doses ranged from 0.9 to 3 mg/kg and continuous infusions ranged from 0.3 to 5.8 mg/kg per hour. Over half of the patients had improved EEG findings and no cardiovascular problems were noted after the initiation of ketamine.

Topiramate is an oral anticonvulsant drug with multiple mechanisms of action including modulation of voltage-dependent sodium channels, promotion of GABA-mediated inhibition, and antagonism of excitatory amino acid receptors. The dose reported in adults ranges from 300 to 1600 mg/d.⁷⁶ Caution is warranted since topiramate can induce a hyperchloremic, nonanion metabolic acidosis, with an incidence of up to 44% in adults and should be evaluated periodically in the ICU where acid–base disorders are common.

Lacosamide is a novel anticonvulsant agent that enhances the slow inactivation of voltage-gated sodium channels as well as modulates collapsin response mediator protein 2 (CRMP 2), which may be involved in neuroprotective activity.⁷⁷ It has no effect on the fast inactivation of sodium channels that other agents like phenytoin, carbamazepine, and lamotrigine typically regulate. Its low protein binding and lack of hepatic metabolism confer a low risk of drug–drug interactions and make it appealing to use in ICU patients. It was successfully used in treating refractory SE in 2 cases and involved both oral⁷⁸ and IV⁷⁹ formulations. The first case involved a 38-year-old male who received 22.5 mg of diazepam, 12.5 mg of etomidate, and 5 mg of midazolam before being admitted for refractory convulsive SE. He received an additional 4 mg of lorazepam and 1500 mg of levetiracetam before being given 300 mg of lacosamide enterally, which resulted in cessation of seizure activity within 30 minutes.⁷⁸ The second case involved a 42-year-old female with NCSE that was unresponsive to 6 mg of parenteral lorazepam. After she was administered 200 mg of parenteral lacosamide over 5 minutes, all evidence of seizure activity on the EEG resolved within 5 minutes of her dose.⁷⁹ Lacosamide is not FDA approved for the treatment of SE, but more studies and experience with this drug will determine its potential use in this arena.

Seizure Prophylaxis

Certain ICU patients may be at high risk for seizures due to neurological trauma or intracranial surgery or the presence of a cortical lesion (eg, brain tumor) and may receive anticonvulsant drug therapy to prevent seizures for a limited period of time. The side effects of anticonvulsants can be significant in ICU patients and may include severe rash (eg, Stevens-Johnson syndrome), fever, hematological side effects, and neurobehavioral abnormalities. Controversy still exists as to which populations should receive seizure prophylaxis, which anticonvulsant is the ideal agent, and the duration of prophylaxis.

Anticonvulsants appear to protect traumatic brain injury patients from early-onset seizures (within 7 days) but not from late onset seizures (>7 days posttrauma).²⁶ Risk factors that may increase the risk of posttraumatic seizures include a Glasgow Coma Scale <10, presence of a cortical contusion, depressed skull fracture, epidural, subdural, or intraparenchymal hemorrhage, penetrating head injury, or seizure within 24 hours of injury.²⁸ In aneurysmal subarachnoid hemorrhage (SAH), a 3-day course of phenytoin was as effective in preventing seizures compared to prophylaxis until discharge.⁸⁰ In general, anticonvulsant use has been implicated in poorer patient outcome (based on Glasgow Outcomes Score) and associated with in-hospital complications such as fever.⁸¹ Prolonged exposure to phenytoin specifically has been associated with poor neurological (based on modified Rankin scale) and cognitive outcomes⁸² and should be limited to high-risk patients. Risk factors for long-term seizure activity in aneurysmal SAH patients that may warrant extended prophylaxis include prior seizures, history of hypertension, intraparenchymal hematoma, infarction, or middle cerebral artery aneurysm.⁸³ Patients with intracranial aneurysms that are treated with endovascular coiling may have a lower seizure risk than those who undergo craniotomy for surgical clipping.⁸⁴ Patients with intracerebral hemorrhage who have seizures typically present with a higher National Institute of Health Stroke Scale (NIHSS) score, midline shift,⁸⁵ or lobar hemorrhage.⁸⁶ Prolonged treatment (>7 days) with prophylactic anticonvulsants appears to be related to poor outcomes in this patient population as well.^{87,88} Patients with newly diagnosed brain tumors and no history of seizures do not benefit from anticonvulsant prophylaxis and may even incur serious side effects from such regimens.^{89,90} Phenytoin has been implicated in serious dermatological adverse effects in cancer patients undergoing radiation treatment.⁹¹ Older generation anticonvulsants have also been associated with significant interactions with chemotherapeutic agents as well.⁹² Patients undergoing supratentorial neurosurgery for tumor resection are typically given a course of postoperative anticonvulsants of which the newer generation agents (ie, levetiracetam, lacosamide) may be of some benefit due to their overall tolerability and lack of serious adverse events and drug interactions.⁹³ Recommendations for the use of seizure prophylaxis in patients with neurological injuries are listed in Table 5.

Cognition may already be compromised in many ICU patients, and the addition of anticonvulsant therapy may exacerbate this condition over time. Many of the newer agents like levetiracetam lack any major detrimental effects on neurocognitive status and may be of benefit when used as prophylaxis.¹⁰³ Still, it may be reasonable to delay the implementation of anticonvulsant therapy in certain patients until the first seizure occurs; however, the difficulty in identifying these seizures in the critically ill and the potential risk of subclinical seizure types to go untreated makes this decision very difficult and complex and may underscore the need for EEG monitoring in patients with impaired neurological function.

Table 5. Recommendations for Seizure Prophylaxis in Patients with Neurological Injury

Disease State	Seizure Incidence	Prophylaxis Regimen	Comments
Traumatic brain injury (TBI)	Early seizure with anticonvulsant: <5% ²⁶	(1) Severe TBI (GCS 3-8): 7 days ²⁶ (2) Moderate TBI (GCS 9-13): 7 days if the patients has any of the following: <ul style="list-style-type: none"> • depressed skull fracture • penetrating TBI • EDH/SDH/IPH • Traumatic SAH (3) Mild TBI (GCS 14-15): no prophylaxis	Agents of choice include phenytoin, levetiracetam, and carbamazepine Only effective for early posttraumatic seizures (<7 days after injury)
Aneurysmal subarachnoid hemorrhage	6%-18% ^{83,94}	3 days ^{80,83}	Cognitive impairment and poor neurological outcomes have been associated with phenytoin prophylaxis ⁸² Seizure incidence may be lower in coiled versus clipped aneurysms ⁸⁴
Intracerebral hemorrhage	1.4%-17% ^{88,95}	No prophylaxis for basal ganglia or cerebellar hemorrhages 7 days for lobar hemorrhages reaching cortical surface ⁹⁶	Seizures usually occur within 24 hours of bleed
Brain tumor	20%-40% ^{90,97}	No prophylaxis <i>unless</i> the patient presents with seizures ⁹⁷ Patients undergoing tumor resection and without seizures: <ul style="list-style-type: none"> • Start therapy preoperatively • Stop therapy 7 days after surgery if the patient remains seizure free^{98,99} 	
General craniotomy; burr hole washouts; acute ischemic stroke; meningitis		No prophylaxis indicated ^{98,100-102}	

Abbreviations: GCS, Glasgow Coma Scale; EDH, epidural hematoma; IPH, intraparenchymal hemorrhage; SAH, subarachnoid hemorrhage; SDH, subdural hematoma.

If no seizure activity occurs during the prophylaxis period, the anticonvulsant should be discontinued. Often, patients are started on antiseizure medications in the ICU and then are inappropriately continued on them after discharged for an indeterminate length of time. This could lead to an increase in drug interactions and serious adverse drug events that could further complicate the patient's clinical status as well as place an undue burden on them with associated costs related to drug procurement and monitoring. To avoid unnecessary medications and further complications, it is critical to monitor for seizure activity and discontinue prophylaxis when appropriate.

Conclusion

Seizures in the critically ill patient present many challenges to clinicians. Detection and diagnosis of seizures may be difficult due to the various comorbidities seen in the ICU, but prompt identification and treatment can produce optimal results. Status epilepticus can initially be seen with physical

convulsions but may progress if untreated to a nonconvulsive state that can be difficult to control and lead to substantial morbidity. Parenteral benzodiazepines remain first-line treatment for SE followed by the anticonvulsants, of which there are newer options that may be better tolerated in ICU patients. Refractory SE requires more aggressive treatment with continuous anesthetic agents or coma induction, which is associated with significant toxicities. A risk to benefit assessment should always be made with regard to seizure prophylaxis in critically ill patients to optimize recovery and prevent further complications.

Declaration of Conflicting Interests

The author(s) declared no conflicts of interest with respect to the authorship and/or publication of this article.

Funding

The author(s) received no financial support for the research and/or authorship of this article.

References

1. Commission on Classification of Terminology, International League Against Epilepsy. Proposal for revised clinical and electroencephalographic classification of epileptic seizures. *Epilepsia*. 1981;22(4):489-501.
2. Lowenstein D, Bleck T, Macdonald RL. It's time to revise the definition of status epilepticus. *Epilepsia*. 1999;40(1):120-122.
3. DeLorenzo RJ, Pellock JM, Towne AR, et al. Epidemiology of status epilepticus. *J Clin Neurophysiol*. 1995;12(4):316-328.
4. Penberthy LT, Towne A, Garnett LK, et al. Estimating the economic burden of status epilepticus to the health care system. *Seizure*. 2005;14(1):46-51.
5. DeLorenzo RJ. Epidemiology and clinical presentation of status epilepticus. *Adv Neurol*. 2006;97:199-215.
6. Chin RF, Neville BG, Peckham C, et al. Incidence, cause, and short-term outcome of convulsive status epilepticus in childhood: prospective, population-based study. *Lancet*. 2006;368(9531):222-229.
7. Hauser WA. Status epilepticus: epidemiologic considerations. *Neurology*. 1990;40(5 suppl 2):9-13.
8. DeLorenzo RJ, Hauser WA, Towne AR, et al. A prospective, population-based epidemiologic study of status epilepticus in Richmond, Virginia. *Neurology*. 1996;46(4):1029-1035.
9. Lowenstein DH, Alldredge BK. Status epilepticus. *N Engl J Med*. 1998;338(14):970-976.
10. Pitkanen A. Efficacy of current antiepileptics to prevent neurodegeneration in epilepsy models. *Epilepsy Res*. 2002;50(1-2):141-160.
11. Jones DM, Esmaeil N, Maren S, et al. Characterization of pharmacoresistance to benzodiazepines in the rat Li-pilocarpine model of status epilepticus. *Epilepsy Res*. 2002;50(3):301-312.
12. Brooks-Kayal A, Shumate M, Rikhter T, et al. Selective changes in single cell GABA A receptor subunit expression and function in temporal lobe epilepsy. *Nat Med*. 1998;4(10):1166-1172.
13. Wasterlain CG, Fujikawa DG, Penix L, et al. Pathophysiological mechanisms of brain damage from status epilepticus. *Epilepsia*. 1993;34(suppl 1):S37-S53.
14. Lothman E. The biochemical basis and pathophysiology of status epilepticus. *Neurology*. 1990;40(5 suppl 2):13-23.
15. Alldredge BK, Lowenstein DH, Simon RP. Seizures associated with recreational drug abuse. *Neurology*. 1989;39(8):1037-1039.
16. Thabet F, Al Maghrabi M, Al Barraq A, et al. Cefepime-induced nonconvulsive status epilepticus: case report and review. *Neurocrit Care*. 2009;10(3):347-351.
17. Spriet I, Govens J, Meersseman W, et al. Interaction between valproate and meropenem: a retrospective study. *Ann Pharmacother*. 2007;41(7):1130-1136.
18. Legriel S, Mourvillier B, Bele N, et al. Outcomes in 140 critically ill patients with status epilepticus. *Intensive Care Med*. 2008;34(3):476-480.
19. Rossetti AO, Bromfield EB. Levetiracetam in the treatment of status epilepticus in adults: a study of 13 episodes. *Eur Neurol*. 2005;54(1):34-38.
20. Treiman DM, Meyers PD, Walton NY, et al. A comparison of four treatments for generalized convulsive status epilepticus. *N Engl J Med*. 1998;339(12):792-798.
21. Leppik IE, Derivan AT, Homan RW, et al. Double-blind study of lorazepam and diazepam in status epilepticus. *JAMA*. 1983;249(11):1452-1454.
22. Fountain NB, Adams RE. Midazolam treatment of acute and refractory status epilepticus. *Clin Neuropharmacol*. 1999;22(5):261-267.
23. Towne AR, DeLorenzo RJ. Use of intramuscular midazolam for status epilepticus. *J Emerg Med*. 1999;17(2):323-328.
24. Scott RC, Besag FM, Boyd SG, et al. Buccal absorption of midazolam: pharmacokinetics and EEG pharmacodynamics. *Epilepsia*. 1998;39(3):290-294.
25. Kendall JL, Reynolds M, Goldberg R. Intranasal midazolam in patients with status epilepticus. *Ann Emerg Med*. 1997;29(3):415-417.
26. Temkin NR, Dikmen SS, Wilensky AJ, et al. A randomized, double-blind study of phenytoin for the prevention of post-traumatic seizures. *N Engl J Med*. 1990;323(8):497-502.
27. Berning S, Boesebeck F, van Baalen A, et al. Intravenous levetiracetam as treatment for status epilepticus. *J Neurol*. 2009;256(10):1634-1642.
28. Bratton SL, Chestnut RM, Ghajar J, et al. Antiseizure prophylaxis. *J Neurotrauma*. 2007;24(suppl 1):S83-S86.
29. Evans WE, Schentag JJ, Jusko WJ, et al. *Applied Pharmacokinetics*. 3rd ed. Vancouver, WA: Applied Therapeutics; 1992.
30. Anderson GS, Pak C, Doane KW, et al. Revised winter-tozer equation for normalized phenytoin concentrations in trauma and elderly patients with hypoalbuminemia. *Ann Pharmacother*. 1997;31(3):279-284.
31. Chokshi R, Openshaw J, Mehta NN, et al. Purple glove syndrome following intravenous phenytoin administration. *Vasc Med*. 2007;12(1):29-31.
32. Pryor FM, Gidal B, Ramsay RE, et al. Fosphenytoin: pharmacokinetics and tolerance of intramuscular loading doses. *Epilepsia*. 2001;42(2):245-250.
33. Mazarati AM, Baldwin RA, Sankar R, et al. Time-dependent decrease in the effectiveness of antiepileptic drugs during the course of self-sustaining status epilepticus. *Brain Res*. 1998;814(1-2):179-185.
34. Limdi NA, Shimpi AV, Faught E, et al. Efficacy of rapid IV administration of valproic acid for status epilepticus. *Neurology*. 2005;64(2):353-355.
35. Peters CN, Pohlmann-Eden B. Intravenous valproate as an innovative therapy in seizure emergency situations including status epilepticus-experience in 102 adult patients. *Seizure*. 2005;14(3):164-169.
36. Hodges BM, Mazur JE. Intravenous valproate in status epilepticus. *Ann Pharmacother*. 2001;35(11):1465-1470.
37. Uberall MA, Trollman R, Wundsiedler U, et al. Intravenous valproate in pediatric epilepsy patients with refractory status epilepticus. *Neurology*. 2000;54(11):2188-2180.
38. Agarwal P, Kumar N, Chandra R, et al. Randomized study of intravenous valproate and phenytoin in status epilepticus. *Seizure*. 2007;16(6):527-532.

39. Gilad R, Izkovitz N, Dabby R, et al. Treatment of status epilepticus and acute repetitive seizures with i.v. valproic acid vs phenytoin. *Acta Neurol Scand.* 2008;118(5):296-300.
40. Lheureux PE, Penalzoza A, Zahir S, et al. Science review: carnitine in the treatment of valproic acid-induced toxicity—what is the evidence? *Crit Care.* 2005;9(5):431-440.
41. Lynch BA, Lambeng N, Nocka K, et al. The synaptic vesicle protein SV2A is the binding site for the antiepileptic drug levetiracetam. *Proc Natl Acad Sci U S A.* 2004;101(26):9861-9866.
42. Ruegg S, Naegelin Y, Hardmeier M, et al. Intravenous levetiracetam: treatment experience with the first 50 critically ill patients. *Epilepsy Behav.* 2008;12(3):477-480.
43. Nau KM, Divertie GD, Valentino AK, et al. Safety and efficacy of levetiracetam for critically ill patients with seizures. *Neurocrit Care.* 2009;11(1):34-37.
44. Rossetti AO, Bromfield EB. Determinants of success in the use of oral levetiracetam in status epilepticus. *Epilepsy Behav.* 2006;8(3):651-654.
45. Au Yeung SC, Ensom MH. Phenytoin and enteral feedings: does evidence support an interaction? *Ann Pharmacother.* 2000;34(7-8):896-905.
46. Clark-Schmidt AL, Garnett WR, Lowe DR, et al. Loss of carbamazepine suspension through nasogastric feeding tubes. *Am J Hosp Pharm.* 1990;47(9):2034-2037.
47. Ferrell PB, McLeod HL. Carbamazepine, HLA-B*1502 and risk of Stevens-Johnson syndrome and toxic epidermal necrolysis: US FDA recommendations. *Pharmacogenomics.* 2008;9(10):1543-1546.
48. Kuehn BM. FDA: epilepsy drugs may carry skin risks for Asians. *JAMA.* 2008;300(24):2845.
49. Hung CC, Lin CJ, Chen CC, et al. Dosage recommendation of phenytoin for patients with epilepsy with different CYP2C9/CYP2C19 polymorphisms. *Ther Drug Monit.* 2004;26(5):534-540.
50. Mayer SA, Claassen J, Lokin J, et al. Refractory status epilepticus: frequency, risk factors, and impact on outcome. *Arch Neurol.* 2002;59(2):205-210.
51. Drislane FW, Lopez MR, Blum AS, et al. Detection and treatment of refractory status epilepticus in the intensive care unit. *J Clin Neurophysiol.* 2008;25(4):181-186.
52. Claassen J, Hirsch LJ, Emerson RG, et al. Treatment of refractory status epilepticus with pentobarbital, propofol, or midazolam: a systemic review. *Epilepsia.* 2002;43(2):146-153.
53. Bleck TP. Refractory status epilepticus. *Curr Opin Crit Care.* 2005;11(2):117-120.
54. Marik PE, Varon J. The management of status epilepticus. *Chest.* 2004;126(2):582-591.
55. Kalviainen R, Eriksson K, Parviainen I. Refractory generalized convulsive status epilepticus—a guide to treatment. *CNS Drugs.* 2005;19:759-768.
56. Parent JM, Lowenstein DH. Treatment of refractory generalized status epilepticus with continuous infusion of midazolam. *Neurology.* 1994;44(10):1837-1840.
57. Claassen J, Hirsch LJ, Emerson RG, et al. Continuous EEG monitoring and midazolam infusion for refractory nonconvulsive status epilepticus. *Neurology.* 2001;57(6):1036-1042.
58. Ulvi H, Yoldas T, Mungen B, et al. Continuous infusion of midazolam in the treatment of refractory generalized convulsive status epilepticus. *Neurol Sci.* 2002;23(4):177-182.
59. Nantoku DK, Sinha S. Prolongation of midazolam half-life after sustained infusion for status epilepticus. *Neurology.* 2000;54(6):1366-1368.
60. Jones PJ, Wang Y, Smith MD, et al. Hydroxyamide analogs of propofol exhibit state-dependent block of sodium channels in hippocampal neurons: implications for anticonvulsant activity. *J Pharmacol Exp Ther.* 2007;320(2):828-836.
61. Kang TM. Propofol infusion syndrome in critically ill patients. *Ann Pharmacother.* 2002;36(9):1453-1456.
62. Iyer VN, Hoel R, Rabinstein AA. Propofol infusion syndrome in patients with refractory status epilepticus: an 11-year clinical experience. *Crit Care Med.* 2009;37(12):3024-3030.
63. Fong JJ, Sylvia L, Ruthazer R, et al. Predictors of mortality in patients with suspected propofol infusion syndrome. *Crit Care Med.* 2008;36(8):2281-2287.
64. Sneyd JR. Propofol and epilepsy. *Br J Anaesthesia.* 1999;82(6):168-169.
65. Van Ness PC. Pentobarbital and EEG burst suppression in treatment of status epilepticus refractory to benzodiazepines and phenytoin. *Epilepsia.* 1990;31(1):611-617.
66. Krishnamurthy KB, Drislane FW. Depth of EEG suppression and outcome in barbiturate anesthetic treatment for refractory status epilepticus. *Epilepsia.* 1999;40(6):759-762.
67. Parviainen I, Uusaro A, Kalviainen R, et al. High-dose thiopental in the treatment of refractory status epilepticus in intensive care unit. *Neurology.* 2002;59(8):1249-1251.
68. Abend NS, Florance N, Finkel RS, et al. Intravenous levetiracetam terminates refractory focal status epilepticus. *Neurocrit Care.* 2009;10(1):83-86.
69. Patel NC, Landan IR, Levin J, et al. The use of levetiracetam in refractory status epilepticus. *Seizure.* 2006;15(3):137-141.
70. Uges JWF, van Huizen MD, Engelsman J, et al. Safety and pharmacokinetics of intravenous levetiracetam infusion as add-on in status epilepticus. *Epilepsia.* 2009;50(3):415-421.
71. Borris DJ, Bertram EH, Kapur J. Ketamine controls prolonged status epilepticus. *Epilepsy Res.* 2000;42(2-3):117-122.
72. Pruss H, Holtkamp M. Ketamine successfully terminates malignant status epilepticus. *Epilepsy Res.* 2008;82(2-3):219-222.
73. Sheth RD, Gidal BE. Refractory status epilepticus: response to ketamine. *Neurology.* 1998;51(6):1765-1766.
74. Ubogu EE, Sagar SM, Lerner AJ, et al. Ketamine for refractory status epilepticus: a case of possible ketamine-induced neurotoxicity. *Epilepsy Behav.* 2003;4(1):70-75.
75. Bleck TP, Quigg MS, Nathan BR, et al. Electroencephalographic effects of ketamine treatment for refractory status epilepticus. *Epilepsia.* 2002;43(suppl 1):282.
76. Towne AR, Garnett LK, Waterhouse EJ, et al. The use of topiramate in refractory status epilepticus. *Neurology.* 2003;60(2):332-334.
77. Doty P, Rudd GD, Stoehr T, et al. Lacosamide. *Neurotherapeutics.* 2007;4(1):145-148.
78. Tilz C, Resch R, Hofer T, et al. Successful treatment for refractory convulsive status epilepticus by non-parenteral lacosamide. *Epilepsia.* 2010;51(2):316-317.

79. Kellinghaus C, Berning S, Besselmann M. Intravenous lacosamide as successful treatment for nonconvulsive status epilepticus after failure of first-line therapy. *Epilepsy Behav.* 2009;14(2):429-431.
80. Chumnanvej S, Dunn IF, Kim DH, et al. Three-day phenytoin prophylaxis is adequate after subarachnoid hemorrhage. *Neurosurgery.* 2007;60(1):99-102.
81. Rosengart AJ, Huo D, Tolentino J, et al. Outcome in patients with subarachnoid hemorrhage treated with antiepileptic drugs. *J Neurosurg.* 2007;107(2):253-260.
82. Naidech AM, Kreiter KT, Janjua N, et al. Phenytoin exposure is associated with functional and cognitive disability after subarachnoid hemorrhage. *Stroke.* 2005;36(3):583-587.
83. Bederson JB, Connolly ES, Batjer HH, et al. Guidelines for the management of aneurysmal subarachnoid hemorrhage: a statement for healthcare professionals from a special writing group of the Stroke Council, American Heart Association. *Stroke.* 2009;40(3):994-1025.
84. Molyneux AJ, Kerr RS, Yu LM, et al. International Subarachnoid Aneurysm Trial (ISAT) Collaborative Group. International subarachnoid aneurysm trial (ISAT) of neurosurgical clipping versus endovascular coiling in 2143 patients with ruptured intracranial aneurysms: a randomized comparison of effects on survival, dependency, seizures, rebleeding, subgroups, and aneurysm occlusion. *Lancet.* 2005;366(9488):809-817.
85. Vespa PM, O'Phelan K, Shah M, et al. Acute seizures after intracerebral hemorrhage. *Neurology.* 2003;60(9):1441-1446.
86. Passero S, Rocchi R, Rossi S, et al. Seizures after spontaneous supratentorial intracerebral hemorrhage. *Epilepsia.* 2003;43(10):1175-1180.
87. Messe SR, Sansing LH, Cucchiara BL, et al. Prophylactic antiepileptic drug use is associated with poor outcome following ICH. *Neurocrit Care.* 2009;11(1):38-44.
88. Naidech AM, Garg RK, Liebling S, et al. Anticonvulsant use and outcomes after intracerebral hemorrhage. *Stroke.* 2009;40(12):3810-3815.
89. Tremont-Lukats IW, Ratilal BO, Armstrong T, et al. Antiepileptic drugs for preventing seizures in people with brain tumors. *Cochrane Database Syst Rev.* 2008;(2):CD004424.
90. Sirven JI, Wingerchuk DM, Drakowski JF, et al. Seizure prophylaxis in patients with brain tumors: a meta-analysis. *Mayo Clin Proc.* 2004;79(12):1489-1494.
91. Ahmed I, Reichenberg J, Lucas A, et al. Erythema multiforme associated with phenytoin and cranial radiation therapy: A report of three patients and review of the literature. *Int J Dermatol.* 2004;43(1):67-73.
92. Grossman SA, Hochberg F, Fisher J, et al. Increased 9-aminocamptothecin dose requirements in patients on anticonvulsants. NABTT CNS Consortium. The new approaches to brain tumor therapy. *Cancer Chemother Pharmacol.* 1998;42(2):118-126.
93. Milligan TA, Hurwitz S, Bromfield EB. Efficacy and tolerability of levetiracetam versus phenytoin after supratentorial neurosurgery. *Neurology.* 2008;71(9):665-669.
94. Lin CL, Dumont AS, Lieu AS, et al. Characterization of perioperative seizures and epilepsy following aneurysmal subarachnoid hemorrhage. *J Neurosurg.* 2003;99(6):978-985.
95. Berger AR, Lipton RB, Lesser ML, et al. Early seizures following intracerebral hemorrhage: implications for therapy. *Neurology.* 1988;38(9):1363-1365.
96. Broderick JP, Adams HP Jr, Barsan W, et al. Guidelines for the management of spontaneous intracerebral hemorrhage. A statement for healthcare professionals from a special writing group of the stroke council, American Heart Association. *Stroke.* 1999;30(4):905-915.
97. Glantz M, Cole B, Forsyth P, et al. Practice parameter: anticonvulsant prophylaxis in patients with newly diagnosed brain tumors—report of the quality standards subcommittee of the American Academy of Neurology. *Neurology.* 2000;54(10):1886-1893.
98. Vecht C, van Breemen M. Optimizing therapy of seizures in specific clinical situations. *Neurology.* 2006;67(12 suppl 4):S10-S13.
99. Liu KC, Bhardwaj A. Use of prophylactic anticonvulsants in neurologic critical care: a critical appraisal. *Neurocrit Care.* 2007;7(2):175-184.
100. Ratilal B, Costa J, Sampaio C. Anticonvulsants for preventing seizures in patients with chronic subdural haematoma. *Cochrane Database Syst Rev.* 2005;(3):CD004893.
101. Swan J, Wood E. Antiepileptic drugs for the primary and secondary prevention of seizures after stroke. *Cochrane Database Syst Rev.* 2010;(1):CD005398.
102. Shah D, Husain AM. Utility of levetiracetam in patients with subarachnoid hemorrhage. *Seizure.* 2009;18(10):676-679.
103. Brophy GM, Tesoro EP. Status epilepticus. In: Chisolm-Burns MA, Wells B, Schwinghammer T, et al, eds. *Pharmacotherapy Principles & Practice.* 1st ed. New York: McGraw-Hill; 2008:467.